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Occupied Bandwidth

Mode FR1 n25+12A : OBW(MHz) / CP-OFDM
BW 5MHz 5MHz 5MHz 5MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 4.50 4.51 4.49 4.51
Mode FR1 n25+12A : OBW(MHz) / CP-OFDM
BW 10MHz 10MHz 10MHz 10MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 9.29 9.29 9.31 9.29
Mode FR1 n25+12A : OBW(MHz) / CP-OFDM
BW 15MHz 15MHz 15MHz 15MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 14.18 14.18 14.15 14.15
Mode FR1 n25+12A : OBW(MHz) / CP-OFDM
BW 20MHz 20MHz 20MHz 20MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 18.98 18.94 18.98 18.98
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FR1 n25+12A / 5MHz / CP-OFDM

QPSK 16QAM
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
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T1 1 18802622 GHz 9.68 dBm Oce Bw 4,495504496 MHz T1 L 1.8802522 GHz 9.36 dBm Oce Bw 4,505494505 MHz
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function Function Result | Type | Ref | Tre | X-value | ¥-value | __Function Function Result |
ML 1 156235 GHz 14.57 dBm ML 1 1.88223 GHz 10.85 dém
T1 1 1.BB0Z522 GHz 8.50 dém Occ Bw 4.485514486 MHz T1 1 1.8802223 GHz 4.11 dém Occ Bw 4.505494505 MH2
T2 1 1 BEATITA GHz .99 dbm T2 1 1.8847278 GHz 5,18 dém
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FR1 n25+12A / 10MHz / CP-OFDM
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function Function Result | Type | Ref | Tre | X-value | ¥-value | __Function Function Result |
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FR1 n25+12A / 15MHz / CP-OFDM
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FR1 n25+12A / 20MHz / CP-OFDM

QPSK 16QAM
Middle Channel Middle Channel

2ctrum , trum 3
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Type | Ref | Trc | X-value | ¥-value | __Function Function Result | Type | Ref | Tre | X-value | ¥-value | __Function Function Result |
ML 1 1574543 GHz 12.12 dBm ML 1 1.88218 GHz 8.95 dém
T1 1 1.8729895 GHz 7.25 dam oce Bw 18.981018981 MHz T1 1 1.8729895 GHz +.63 dBm oce Bw 18.981018981 MHz
T2 1 18919705 GHz 8.94 dBm T2 1 1.8919705 GHz 5,58 dém
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Conducted Band Edge

FR1 n25+12A / 5MHz / DFT-S OFDM BPSK
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FR1 n25+12A / 5MHz / DFT-S OFDM BPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass
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SPORTON

Report No. : FG110513-01D

FR1 n25+12A / 5MHz / DFT-S OFDM QPSK

Lowest Band Edge / 1 RB

Channel Power < -13dBm Pass
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-00 der
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 972.61119 MHz -55.02 dBm -42.02 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83895 GHz -54.51 dBm -41.51 dB
1.920 GHz 3,000 GHz 1.000 MHz 1,94780 GHz -51,17 dBm -38,17 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.85242 GHz -49.56 dBm -36.56 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.22647 GHz -52,13 dBm -39.13 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.57755 GHz -50.16 dBm -37.16 dB
hid
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SPORTON LAB.

FCC RF Test Report

Report No. : FG110513-01D

FR1 n25+12A / 5MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB

Middle Channel / 1RB

pectru . pectrul L
Ref Level 0.00 dBm  Offset 4.50 dg Mode Auto Sweep Ref Level 0.00 dem Offset 4.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit PaRS Limit
10 dBRE INE_ARS BAES 10 deRR INE_ABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
40 de -40 dBm
de »
50 < = 50 dBm -
0 de 0 dBm
70 dB 70 dBm
-80 der -80 dBm
-90 dB -0 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 934.31534 MHz -55.23 dBm -42,23 dB 30,000 MHz 1,000 GHz 1.000 MHz 950.79710 MHz -55.31 dBm -42.31 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83769 GHz -53.95 dBm -40.95 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.83853 GHz -54.58 dBm -41.58 dg
1,920 GHz 3,000 GHz 1.000 MHz 1.94361 GHz -50,70 dBm -37.70 dB 1,920 GHz 2,000 GHz 1.000 MHz 1.04717 GHz -50.33 dBm -37.83 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.52092 GHz -49.60 dBm -36.60 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.92292 GHz -48.37 dBm -36.37 db
9.000 GHz 13.000 GHz 1.000 MHz 11.20997 GHz -52.00 dBm -39.00 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.25697 GHz -52.26 dBm -39.26 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.58555 GHz -50.27 dBm -37.27 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.86903 GHz -50.28 dBm -37.28 d&
— —_— ~ —
L VA J - L JL 4 ‘
Date: 4.FEB.2021 06:55:58 1.FEB.2021 06:58:51

Highest Channel / 1RB

Ref Level 0.00 dBm Offset 4.50 de

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
Limit rwrk PARS
PLRIOLS | INE_ABS PARS
5_LINE_ABS
30 dB
40 dB
50 dg
I S N P B e
0 dBi
-70 dg
-80 dg
-00 der
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 969.70265 MHz -55.00 dBm -42,00 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83937 GHz -51.24 dBm -38.24 dB
1,920 GHz 3,000 GHz 1.000 MHz 1.94307 GHz -51.35 dBm -38,35 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.95992 GHz -49.55 dbm -36.55 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.24797 GHz -52.15 dBm -39.15 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.52905 GHz -49,99 dBm -36.99 dB
hid
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SPORTON LAB.

FCC RF Test Report

Report No. : FG110513-01D

FR1 n25+12A / 10MHz / DFT-S OFDM / BPSK

Lowest Channel / 1RB

Middle Channel / 1RB

Spectrum

Ref Level 0.00 dBm  Offset 4.50 dg Mode Auto Sweep Ref Level 0.00 dem Offset 4.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit Ihnrk PAES Limit 'thrrk PaES
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS I3
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
-40 dg -40 dBm
50 dBm
y — et ™ L A ——r . oo e, .
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 705.024%9 MHz -59.93 dBm -46.93 dB 30,000 MHz 1,000 GHz 1.000 MHz 705.99450 MHz -59.49 dBm -46.45 db
1.000 GHz 1.840 GHz 1.000 MHz 1.83853 GHz -56.47 dBm -43.47 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.83853 GHz -56.57 dBm -43.57 dg
1,920 GHz 3,000 GHz 1.000 MHz 1.94501 GHz -52,29 dBm -39,20 dB 1,920 GHz 2,000 GHz 1.000 MHz 1.04681 GHz -52.35 dBm -39.35 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.51492 GHz -54.36 dbm -41.36 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.91392 GHz -54.28 dBm -41.28 db
9.000 GHz 13.000 GHz 1.000 MHz 11.24347 GHz -58.20 dBm -45.20 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.24847 GHz -58.10 dBm -45.10 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.61847 GHz 5 dBm -43.75 dBb 13.000 GHz 19,500 GHz 1.000 MHz 15.89003 GHz 6 dBm -43,76 d&
hid bl
L VA J - L JL 4 ‘
Da Date: 4.FEB.2021 06:40:16

Highest Channel / 1RB

Ny

Si

Ref Level 0.00 dBm Offset 4.50 de

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
Limit rwrk PARS
-10 ddfR—$PLRIOUS LINE_ABS PARS
SPURIOUS_LINE_ABS
20 dB
-30 dB
-40 dB
50 dB
mde PR et " o
-70 dg
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 705.50975 MHz -59.74 dBm —46.74 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83895 GHz -54.15 dBm -41.15 dB
1,920 GHz 3,000 GHz 1.000 MHz 1.94825 GHz -51,89 dBm -38,80 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.91892 GHz -54.30 dBm -41.30 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.25547 GHz -58.02 dBm -45.02 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.66447 GHz -56.76 dBm -43,76 dB
hid
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SPORTON LAB.

FCC RF Test Report

Report No. : FG110513-01D

FR1 n25+12A / 10MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB

Middle Channel / 1RB

Spectrum

Ref Level 0.00 dBm Offset 4.50 de

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
Limit rwrk PARS
-10 ddfR—$PLRIOUS LINE_ABS PARS
SPURIOUS_LINE_ABS
20 dB
-30 dB
-40 dB
50 dB
Al o, e
-70 dg
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 703.57071 MHz -59.61 dBm -46.61 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83811 GHz -56.41 dBm -43.41 dB
1,920 GHz 3,000 GHz 1.000 MHz 1.94825 GHz -52,19 dBm -39,10 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.97542 GHz -54.28 dBm -41.28 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.22447 GHz -58.03 dBm -45.03 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.64997 GHz -56.72 dBm -43,72 dB
hid
L L J ("3

Ref Level 0.00 dBm  Offset 4.50 dg Mode Auto Sweep Ref Level 0.00 dem Offset 4.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit Ihnrk PAES Limit 'thrrk PaES
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS I3
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
-40 dg -40 dBm
50 dBm
. P e, S i i A
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 705.024%9 MHz -59.63 dBm —46.63 dB 30,000 MHz 1,000 GHz 1.000 MHz 709.38781 MHz -59.93 dBm -46.93 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83811 GHz -56.45 dBm -43.45 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.83853 GHz -57.04 dBm -44.04 d&
1,920 GHz 3,000 GHz 1.000 MHz 1.94537 GHz -52,03 dBm -39,02 dB 1,920 GHz 2,000 GHz 1.000 MHz 1.04825 GHz -51,75 dBm -38.75 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.52492 GHz -54.28 dBm -41.28 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.94942 GHz -54.25 dBm -41.25 db
9.000 GHz 13.000 GHz 1.000 MHz 11.26247 GHz -58.16 dBm -45.16 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.24247 GHz -58.14 dBm -45.14 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.65297 GHz 2 dBm -43,92 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.90353 GHz 0 dBm -43.90 di
hid bl
L VA J - L JL 4 ‘
Date: 4.FEB.2021 06:38:19 Date: 4.FEB.2021 06:42:38
ET m k=
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SPORTON LAB.

FCC RF Test Report

Report No. : FG110513-01D

FR1 n25+12A / 20MHz / DFT-S OFDM / BPSK

Lowest Channel / 1RB

Middle Channel / 1RB

Spectrum

Ref Level 0.00 dBm  Offset 4.50 dg Mode Auto Sweep Ref Level 0.00 dem Offset 4.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit Ihnrk PAES Limit 'thrrk PaES
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS I3
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
-40 dg -40 dBm
50 dBm
et s _ S it "
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 704.54023 MHz -59.61 dBm —46.61 dB 30,000 MHz 1,000 GHz 1.000 MHz 704.05547 MHz -59.54 dBm -46.54 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83853 GHz -56.18 dBm -43.16 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.83937 GHz -56.33 dBm -43.33 d8
1,920 GHz 3,000 GHz 1.000 MHz 1.94545 GHz -52,02 dBm -39,02 dB 1,920 GHz 2,000 GHz 1.000 MHz 1.04789 GHz -51.50 dBm -38.60 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.95192 GHz -54.27 dBm -41.27 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.94142 GHz -54.40 dBm -41.40 db
9.000 GHz 13.000 GHz 1.000 MHz 11.21247 GHz -58.14 dBm -45.14 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.20747 GHz -58.12 dBm -45.12 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.66397 GHz -56.80 dBm -43.80 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.68154 GHz -56.73 dBém -43.73 dB
— —_— ~ —
L VA J - L JL 4 ‘
Date: 4.FEB.2021 06:2 Date: 4.FEB.2021 06:30:15
ET m k=
Ref Level 0.00 dBm  Offset 4.50 dg Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr
Limit rwrk PARS
10 ddRR—BPURIONS | INF_ARS PARS
SPURIOUS_LINE_ABS
20 dB
-30 dB
-40 dB
50 dB
ada L .-..—-.-d"'""“ '~ -
-70 dg
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low |  Range Up RBW Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 705.50975 MHz -59.75 dBm -46.75 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83895 GHz -56.23 dBm -43.23 dB
1,920 GHz 3,000 GHz 1.000 MHz 1.94645 GHz -51,60 dBm -38,60 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.83092 GHz -54.20 dBm -41.20 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.20447 GHz -58.21 dBm -45.21 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.64747 GHz -56.78 dBm -43,78 dB
hid
L L J ("3
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SPORTON LAB.

FCC RF Test Report

Report No. : FG110513-01D

FR1 n25+12A / 20MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB

Middle Channel / 1RB

Spectrum

Ref Level 0.00 dBm  Offset 4.50 dg Mode Auto Sweep Ref Level 0.00 dem Offset 4.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit Ihnrk PAES Limit 'thrrk PaES
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS I3
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 dB -30 dBm
40 dB -40 dBm
0 de 50 dBm
S S— R N L et e . a
-70 dBm
dB -80 dBm
derm -0 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 705.59450 MHz -59.88 dBm -46.88 dB 30,000 MHz 1,000 GHz 1.000 MHz 704.54023 MHz -59.22 dBm -46.22 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83853 GHz -56.37 dBm -43.37 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.83811 GHz -56.20 dBm -43.20 dg
1,920 GHz 3,000 GHz 1.000 MHz 1.94361 GHz -52,00 dBm -39,00 dB 1,920 GHz 2,000 GHz 1.000 MHz 1.04717 GHz -51,90 dBm -38.90 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.93492 GHz -54.41 dBm -41.41 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.91192 GHz -54.24 dBm -41.24 db
9.000 GHz 13.000 GHz 1.000 MHz 11.23897 GHz -58.08 dBm -45.08 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.22747 GHz -58,31 dBm -45.31 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.64297 GHz -56.84 dBm -43.84 db 13.000 GHz 19,500 GHz 1.000 MHz 16.63147 GHz -56.75 dBm -43.75 dB
— —_— ~ —
L VA J - L JL 4 ‘
Date: 4.FEB.2021 Date: 4.FEB.2021
ET m k=
Ref Level 0.00 dBm  Offset 4.50 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit rwrk PARS
10 ddRE—SPLRIOUS | INE_ABS PARS
SPURIOUS_LINE_ABS
20 d8
30 d8
-40 dg
50 dg
e . o e p—— o
-70 dg
-80 dg
-00 der
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 704.05547 MHz -59.58 dBm -46.58 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83853 GHz -56.51 dBm -43.51 dB
1,920 GHz 3,000 GHz 1.000 MHz 1.94780 GHz -52,32 dBm -39,32 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.93642 GHz -54.27 dBm -41.27 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.22797 GHz -58.19 dBm -45.19 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.61647 GHz -56.79 dBm -43,79 dB
hid
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Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

FCCID

1 2ABZ2-EF000

Page Number

1 A96 of A193

Report Issued Date : Mar. 18, 2021

Report Version

: Rev. 01
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Frequency Stability|
Test Conditions NR n25+12A (BPSK) / Middle Channel Limit
BW 20MHz V;::L“
Temperature Voltage
(°C) (Volt) D(:;Lart':;m Result
50 Normal Voltage 0.0034
40 Normal Voltage 0.0017
30 Normal Voltage 0.0018
20(Ref.) Normal Voltage 0.0013
10 Normal Voltage 0.0015
0 Normal Voltage 0.0012
10 Normal Voltage 0.0025 PASS
-20 Normal Voltage 0.0019
-30 Normal Voltage 0.0017
20 Maximum Voltage 0.0029
20 Normal Voltage 0.0025
20 Battery End Point 0.0023
Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.45 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Shenzhen) Inc.

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF000

Page Number
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Report Version
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o a0, FCC RF Test Report Report No. : FG110513-01D

SA

Peak-to-Average Ratio

Mode FR1 n25 / 20MHz / DFT-S OFDM
Mod. Pl/2 BPSK Pl/2 BPSK QPSK QPSK Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.65 3.62 5.25 5.13
Middle CH 3.86 3.59 5.88 5.13 PASS
Highest CH 4.00 3.68 5.62 5.33
Sporton International (Shenzhen) Inc. Page Number 1 A98 of A193
TEL : 86-755-8637-9589 Report Issued Date : Mar. 18, 2021
FAX : 86-755-8637-9595 Report Version : Rev. 01
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SPORTON LAB.
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Report No. : FG110513-01D

FR1 n25 / 20MHz / DFT-S OFDM

Pl/2 BPSK

QPSK

Lowest Channel / 1RB

Lowest Channel / 1RB

trum b trum b
Ref Level 24.50 dom  Offset 4,50 b Ref Level 24.50 dom  Offset 4,50 b
o att 30 08 AQT 2 ms ® RBW 20 MHz o att 30 08 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
-’\ﬁ‘% -~
i o, Y
A\
Y
0.0 . 0.0
\ 5 N 3
| < . <
1E A 1E b
1E i 5 1E
% t X
; Y ;

1E 1E
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G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
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—— e — —
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Middle Channel / 1 RB

Middle Channel / 1 RB

Spectrum b Spectrum b
Ref Level 24.50 dom  Offset 4,50 b Ref Level 24.50 dom  Offset 4,50 b
o att 30 08 AQT 2 ms ® RBW 20 MHz o att 30 08 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
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Trace 1 [ 19.47 dbm 23,46 dbm 3.99 d8 2.32 0B 3.30 dB Trace 1 | 18,99 dem 24,90 dBm 5.91 d8 2.49 d8 4.38 d8 5.88 d8 4 d8
I e—— I ——

Highest Channel / 1 RB

Highest Channel / 1 RB

Spectrum b Spectrum b
Ref Level 24.50 dom  Offset 4,50 b Ref Level 24.50 dom  Offset 4,50 b
o att 30 08 AQT 2 ms ® RBW 20 MHz o att 30 08 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
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G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.47 dbm 23,48 dbm 4.06 da 2.41 0B 3.62 0B .00 0B .06 0B Trace 1 [ 1884 dbm 24,64 dBm 5.80 d8 2.52 d8 1.64 da 5.62 d8 5.83 08
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SPORTON LAB.
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FR1 n25 / 20MHz / DFT-S OFDM

Pl/2 BPSK

QPSK

Lowest Channel / Full RB

Lowest Channel / Full RB

trum b trum b
Ref Level 24.50 dom  Offset 4,50 b Ref Level 24.50 dom  Offset 4,50 b
o att 30 08 AQT 2 ms ® RBW 20 MHz o att 30 08 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
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CF 1.86 GHz Mean Pwr + 20.00 dB CF 1.86 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 21.45 dBm 25,20 dBm 3.86 dB 1.71 dé 3.19 dB 3.62 dB 3.80 dB Trace 1 21.06 dBm 26,43 dBm 5.37 d8 2.29 d8 4.23 da 5.13 d8 5.30 dB
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Middle Channel / Full RB

Middle Channel / Full RB

Spectrum

&2 Spectrum &2
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26dB Bandwidth

Mode FR1 n25 : 26dB BW(MHz) / CP-OFDM
BW 5MHz 5MHz 5MHz 5MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 4.86 4.93 5.00 4.95
Mode FR1 n25 : 26dB BW(MHz) / CP-OFDM
BW 10MHz 10MHz 10MHz 10MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 9.89 9.99 9.79 9.87
Mode FR1 n25 : 26dB BW(MHz) / CP-OFDM
BW 15MHz 15MHz 15MHz 15MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 15.02 15.02 14.93 14.96
Mode FR1 n25 : 26dB BW(MHz) / CP-OFDM
BW 20MHz 20MHz 20MHz 20MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 19.90 19.90 19.86 19.94
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SPORTON LAB.
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Report No. : FG110513-01D

FR1 n25 / 5MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

ctrum = pectrum
Ref Level 24.30 cbm  Offset 430 b = RBW 100 kHz RefLavel 24.30 dbm  OFfset 4,30 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  19us @ VBW 200kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 = M1[1] 13.79 dBm) 20 14.16 dBm)
1.88070200 GHz 1.88325900 GHz,
Vet s AT 5.00 ¢ P - L, - .00 d
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I Bwe 1 4.855000000 MHz| - / 4.935000000 MHZ|
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CF 1.0025 GHz 1001 pts Span 10.0 MHz CF 1.0025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f LBB0702 GHz 13.79 dam nd8 down 4.855 MHz ML 1883259 GHz 14.16 dam nd8 down 4.935 MRz
T1 1 1880102 GHz -11.95 dbm nd8 26.00 dB T1 L 1.880042 GHz -11.95 dbm nd8 26,00 d8
T2 1 1,884958 GHz -12.07 dém Q factor 387.4 T2 1 1.884978 GHz -11.67 d8m Q factor 381.6
. I 4 ‘ L JL 4 ‘

64QAM

256QAM

Middle Channel

Middle Channel

Spectrum pectrum
Ref Level 24.30 dém  Offset 430 db & RBW 100 kHz Ref Level 24.30 dém  Offset 4.30 dB & RBW 100 kHz
o Att 30de SWT  18us @ VBW 300kHz Mode Auto FFT I Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 ™Il 711 aBm 2 10.01 dBm|
1 1.88 1900 GHZ| 188319900 GHz
100 . i 0 26.00 dB 10 di 26.00 dB
N f 4.995000000 MHZ| N i i aate v 4.945000000 MHZ|
0 dB : qQ factor | a77.1 0 dB: / 380.8
/ \ i \
-10 dam + LE -10 dBm L 3
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CF 1.8825 GHz 1001 pts Span 10.0 MHz CF 1.8825 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value |__Function | tion Result Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 1583439 GHz 13.11 dBm ndB down 4.955 MHz ML 1.883199 GHz 10.01 dBm ndB down 4,945 MHz
T1 1 1.879993 GHz -12.91 dém ndé 26.00 dB T1 1 1.880042 GHz -16.03 dém ndé 26.00 d8
T2 1 1584983 GHz -12.568 dém  factor 377.1 T2 1 1.884988 GHz -15.50 dém  factor 380.8
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FR1 n25/ 10MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

ctrum = pectrum
Ref Level 24.30 cbm  Offset 430 b = RBW 100 kHz RefLavel 24.30 dbm  Offset OB = RBW 100 kHz
o Att a0de SWT Sps @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT Sys @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 MI[1] 11.02 dbm)| 20 MI[1] 11.89 dBbm
W1 1.8794630 GHZ, 1.87970
Y _ nds 26.00 dB di nde, E
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0dB ! Q factor ‘ 190.0 0 de ] Q factor \‘ 188.2]
) \ / |
-10 d@m 1 = -10 dam = =
b Y i ki
-20 dém L T -20 dém vy
f \ v \
-30 dém — -30 dBm — -
o aur A el AR
Ao e S T oy N o il ] W]
i i
50 dBm -50 dam
-60 dBm -60 dBm:
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CF 1.0025 GHz 1001 pts Span 20.0 MHz CF 1.0025 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1879463 GHz 11.02 dam nd8 down 9.89 MHz ML 1.879703 GHz 11.89 dam nd8 down 9,99 WHz
T1 1 LE77505 GHz -15.34 dBm nd8 26.00 dB T1 L 1.877505 GHz -14,50 dBm nd8 26,00 d8
T2 1 1887395 GHz -15.60 dBm Q factor 190.0 T2 1 1.887495 GHz -14.45 ddm Q factor 188.2
. I 4 ‘ L JL 4 ‘

64QAM

256QAM

Middle Channel

Middle Channel

Spectrum pectrum
Ref Level 24.30 dém  Offset 430 db & RBW 100 kHz Ref Level 24.30 dém  Offset 4.30 dB & RBW 100 kHz
o Att 30de  SWT S ps @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  37.9us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 ™Il 10.48 dBm| 2 ™Il 7.01 dem
| 1.8808620 GHz 1.8794430 GHz
10 ¢ : ¥ nde 26.00 dB 10 di 26.00 dB
° P P TRAEY R P e AENERE 9.790000000 MHZ ? A PO P AT A 9.870000000 MHz
o0db I’ Q factor 192.1 0da ‘4 v Q factor 190.4)
/
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-60 B -60 dBm
-70 dBm -70 dBm
CF 1.8825 GHz 1001 pts Span 20.0 MHz CF 1.8825 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value |__Function | tion Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML 1 1B80862 GHz 10.48 dBm ndB down .75 MHz ML 1 1.5759443 GHz 7.51 dém ndB down 9,57 MHz
T1 1 1877565 GHz -15.93 dém ndé 26.00 dB T1 1 1.877565 GHz -17.93 dém ndé 26.00 d8
T2 1 1887355 GHz -15.26 dém  factor 192.1 T2 1 1.887435 GHz -17.86 dém  factor 190.4
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FR1 n25/ 15MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

trum = ectrum i
Ref Level 24.30 GBm  Offset +,20 b @ RBW 300 kHz RefLevel 24,30 dbm  OFfset +.20 0B @ RBW 300 khz
o Att 30de SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 ™Il 14.15 dBm| 2 ™Il 14.17
1.8790530 GHz ';\' 1.8804620 GHz
10 ¢ e iy ~\ 26.00 dB 10 di fndnfinesrd W N 26.00 dB
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CF 1.8825 GHz 1001 pts Span 90.0 MHz CF 1.8825 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tr X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML LE79053 GHz 14.15 dBm ndB_down 15.015 MHz ML 1.880462 GHz 14.17 dBm ndB_down 15,015 MHz
TL 1 LE74918 GHz -11.62 dém ndd 26.00 dB T1 L 1.674918 GHz -11.24 dBm ndd 26.00 dB
T2 1 1889933 GHz -12.12 dam qQ factor 125.1 T2 1 1.889933 GHz -13.20 dam qQ factor
L L J - L JL

64QAM

256QAM

Middle Channel

Middle Channel

hectrum Spectrum
Ref Level 24.30 dém  Offset 430 db & RBW 300 kHz Ref Level 24.30 dém  Offset 4.30 dB & RBW 300 kHz
o Att 30de SWT 12.6us @ VBW 1MHz  Mode Auto FFT I Att 30de  SWT 126 s @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
20 ™Il 2 ™Il 11.27 dBm|
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100 e Acr 26.00 dB 10 di x ndg -, 26.00 dB
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CF 1.8825 GHz 1001 pts Span 90.0 MHz CF 1.8825 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 LE75637 GHz 15.25 dém ndB down 14.525 MHz ML 1.877675 GHz 11.27 dém ndB down 14,955 MHz
T1 1 1.875007 GHz -10.90 dém ndé 26.00 dB T1 1 1.874978 GHz -15.45 dBm ndé 26.00 d8
T2 1 1889933 GHz -11.05 dém  factor 125.7 T2 1 1.889933 GHz -15.62 dém  factor
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ctrum = pectrum
Ref Level 24.30 dém  Offset 430 db & RBW 300 kHz Ref Level 24.30 dém  Offset 4.30 dB & RBW 300 kHz
o Att 30de SWT 1B.Sps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  18.8us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 ™Il 12.41 dBm| 2 - ™Il 12.62 dBm|
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o de / Q factor 94.2 o dB | Q factor I\ 94.3
/ | “
-10 d@m .‘i -10 dem = -
. -t [
7~ LSy 20 dem——— LA
A \ - / el a0
- e 30 dam ——
" WORAS
40 dBm
-50 dBm
-60 B -60 dBm
-70 dBm -70 dm
CF 1.8825 GHz 1001 pts Span 40.0 MHz CF 1.8825 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Trc X-value ¥-value Function Function Result Type | Ref | Tre X-value ¥-value Function Function Result
YP P
M1 1 1.875307 GHz 12.41 dBm nd@ down 19.9 MHz M1 1.877265 GHz 12.62 dBm nd@ down 19.9 MHz
TL 1 187255 GHz -12.42 dém ndd 26.00 dB T1 L 1.87259 GHz ~14.34 dBm ndd 26.00 dB
T2 1 189245 GHz -12.70 dam qQ factor 94.2 T2 1 1.89249 GHz -12.84 dam qQ factor 94.3
L L J - L JL J [
Spectrum pectrum
Ref Level 24.30 dém  Offset 430 db & RBW 300 kHz Ref Level 24.30 dém  Offset 4.30 dB & RBW 300 kHz
o Att 30de SWT 1B.Sps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  18.8us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 12.68 dBm| 2 ™Il 5.6+ dBm
1.8903720 GHz 1.8844180 GHz
10 ¢ ; 1L - 26.00 dB 10 di _ 26.00 dB
N 7 = I 19.860000000 MHz| N PATrE—— -~ 19.940000000 MHz
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CF 1.8825 GHz 1001 pts Span 40.0 MHz CF 1.8825 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value |__Function | tion Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML 1 LE90372 GHz 12.68 dBm ndB down 19.66 MHz ML 1.884418 GHz 9.64 dem ndB down 19.94 MHz
T1 1 1.87251 GHz -13.41 dBm nds 26.00 d8 T1 1 1.87255 GHz -16.64 dam nds 26.00 da
T2 1 189237 GHz -12.75 dém  factor 95.2 T2 1 1.89249 GHz -17.15 dém  factor 94.5
L L J - L JL J [
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Occupied Bandwidth

Mode FR1 n25 : OBW(MHz) / CP-OFDM
BW 5MHz 5MHz 5MHz 5MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 4.50 4.53 4.49 4.48
Mode FR1 n25 : OBW(MHz) / CP-OFDM
BW 10MHz 10MHz 10MHz 10MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 9.29 9.29 9.27 9.29
Mode FR1 n25 : OBW(MHz) / CP-OFDM
BW 15MHz 15MHz 15MHz 15MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 14.12 14.18 14.21 14.12
Mode FR1 n25 : OBW(MHz) / CP-OFDM
BW 20MHz 20MHz 20MHz 20MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 18.90 18.94 18.98 18.94
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= trum i
30 Gem  Offset 4,30 db @ RBW 100 kHz RefLevel 24,30 dbm  OFfset +.20 0B @ RBW 100 khz
30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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CF 1.8825 GHz 1001 pts Span 10.0 MHz CF 1.8825 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 LEBITE1 GHz 13.65 dem ML 1.88207 GHz 13.72 dBm
TL 1 1.BE02423 GHz 8.30 dBm Occ Bw 4.495504456 MHz T1 L 1.8802522 GHz Occ Bw 4.525474525 MHz
T2 1 18847378 GHz 8.90 dBm T2 1 1.8847777 GHz
L L J - L JL J [
rum = trum i
Ref Level 24.30 GBm  Offset 4,20 b @ RBW 100 kHz RefLevel 24,30 dbm  OFfset +.20 0B @ RBW 100 khz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 - ™Il 14.00 dBm| 2 ™Il 10.50 dBm)
S 1.88069200 GHz 1.88107100 GHz
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CF 1.8825 GHz 1001 pts Span 10.0 MHz CF 1.8825 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | __Function Function Result | Type | Ref | Tre | X-value ¥-value | __Function Function Result |
ML 1 1B80692 GHz 14.00 dBm ML 1.881071 GHz 10.50 dBm
T1 1 1.BE02522 GHz 9.32 dam Occ Bw 4.485514486 MHz T1 L 1.8802522 GHz 5.45 dam Occ Bw 4.475524476 MHZ
T2 1 1 BEATITA GHz 8.92 dbm T2 1 1.8847278 GHz .38 dbm
L L J L JL J
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FR1 n25/ 10MHz / CP-OFDM

QPSK 16QAM
Middle Channel Middle Channel

trum = ectrum i
Ref Level 24.30 cbm  Offset 430 b = RBW 100 kHz RefLavel 24.30 dbm  OFfset 4,30 ob = RBW 100 kHz
o Att 30de  SWT  37.6ps @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT Sps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
I M1[1] 10.91 dBm) M1[1] 11.03
20 20
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Marker Marker
Type | Ref | Tr X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1878524 GHz 10.91 dam ML 1881141 GHz 11.03 dam
T1 1 LB778447 GHz 6.65 dBm Oce Bw 9.290705251 MHz T1 L 18776447 GHz 7.51 dam Oce Bw 9.200709291 MHz
T2 1 1 BET1354 GHz 6.85 dam T2 1 18871354 GHz 7.38 dam
L L J L L

64QAM 256QAM
Middle Channel Middle Channel

hectrum Spectrum
Ref Level 24.30 dém  Offset 430 db & RBW 100 kHz Ref Level 24.30 dém  Offset 4.30 dB & RBW 100 kHz
o Att 30de  SWT  37.6ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT Sps @ YBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 ™Il 11.23 dBm| 2 ™Il 743 dem
1 1.8801820 GHz 1.8805820 GHz
10 d 1 A Ogchw 9.270720271 MHz 104 M1 Oce By B 9.200709291 MHz
104 (o L L e e e SR 104 T -
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-60 B -60 dBm
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CF 1.8825 GHz 1001 pts Span 20.0 MHz CF 1.8825 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function Function Result | Type | Ref | Tre | X-value | ¥-value | __Function Function Result |
ML 1 LE80182 GHz 11.23 dém ML 1.880582 GHz 7.43 dém
T1 1 1.8778646 GHz 7.70 dBm oce Bw 9.270729271 MHz T1 1 1.8778646 GHz +.61 dBm oce Bw 9.290709291 MHZ
T2 1 L BET1354 GHz 7.36 dém T2 1 1.8671553 GHz 4.64 dBm
L L J L JL
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FR1 n25/ 15MHz / CP-OFDM
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T2 1 1889543 GHz 8.58 dam T2 1 1.8895029 GHz 9.70 dam
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Conducted Band Edge

FR1 n25 / 5MHz / DFT-S OFDM BPSK
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1.840 GHz 1.849 GHz 1.000 MHz 184848 GHz -34.75 dBm
1.849 GHz 1.850 GHz 50.000 kHz 1.85000 GHz -16.50 dBm
1.850 GHz 1.855 GHz 100.000 kHz 185034 GHz 20.03 dBm
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FR1 n25 / 5MHz / DFT-S OFDM BPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum =

Ref Level 24.50 dBm  Offset 4,50 di Mode Auto Sweep
SGL Count 1007100
@1 AvgPwr
SPLEIGHE CHIEKABS PASS
2U 0BM—T - —7

fine _§PURIOUS_|INE_aABS PABS

10 dBm I

0dB

-10 dBm 7

-20 dBm / l

-30 dBm i \

-40 dBm

-50 dém

<70 dBm:

Start 1,01 GHz 6003 pts Stop 1.925 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1,510 GHz 1.515 GHz 100,000 kHz 1,91462 GHz 19,83 dBm -10.17 d&
1.515 GHz 1.516 GHz 50.000 kHz 1.91500 GHz -18.68 dBm -5.68 dB
1.916 GHz 1.925 GHz 1.000 MHz 1.91762 GHz -31.06 dBm -18.06 dB
L I ] (| I e
Date: 5.FEB.2021 0B:06:55

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum L

Ref Level 24.50 dBm  Offset 4.50 dB Mode Auto Sweep
SGL Count 1007100
@1 AvgPwr

SPLEIGHE CHIEKABS PASS
2U 0B(—7
fine _§PURIOUS_|INE_aABS PABS
10 dBm
TH At

20 dBm

-30 dBm

l

\

)
-40 dem \“" W
-50 dBm b \JM

-60 dBm
-70 dBm
Start 1.91 GHz 6003 pts Stop 1.925 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1,510 GHz 1.515 GHz 100,000 kHz 1.91104 GHz 7.14 dém -22.66 dB
1.515 GHz 1.516 GHz 50.000 kHz 1.91500 GHz -28.43 dBm -15.43 dB
1.916 GHz 1.925 GHz 1.000 MHz 1,91727 GHz -25.98 dBm -12.98 dB
L bid J GINNRNRND we

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : 2ABZ2-EF000

Page Number 1 A112 of A193
Report Issued Date : Mar. 18, 2021
Report Version : Rev. 01






